s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.2 Test Bandwidth =3

5.3.2.2.2.1 Test Channel =LCH

5.3.2.2.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.850000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.850000 GHz
#Res BW 30 kHz

MSG

SET T

IFGain:Low

08:39:21 &M Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

#VBW 91 kHz*

Avg Type: Pwr(RMS)

Mkr1 1.850 000 GHz

-18.590 dBm

Span 2.000 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

StopFreq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.2.1.2 Test RB = RB1#14

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:39:35 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz - Span 2.000 MHz
#Res BW 30 kHz #VBW 91 kHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.2.1.3 Test RB = RB8#4

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:39:43 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 91 kHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.2.1.4 Test RB = RB15#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:40:04 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1 1.851000000 GHz
W g

CF Step

200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 91 kHz* #Sweep 1.00 s {1001 pts)

MSG
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.2.2 Test Channel = HCH

5.3.2.2.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

T

ALIGM AUTO

02:40:23 &M Jun 05, 2012

Center Freq 1.910000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.910000 GHz
#Res BW 30 kHz

MSG

IFGain:Low

#VBW 91 kHz*

PNO: Far —»— T1tig:Free Run
#itten: 36 dB

Avyg Type: Pwr(RMS)
Avg|Hold: 81100

Mkr1 1.910 000 GHz

-37.070 dBm

Span 2.000 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

StopFreq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.2.2.2 Test RB = RB1#14

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:40:38 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 91 kHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.2.2.3 Test RB = RB8#4

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:40:53 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 91 kHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.2.2.4 Test RB = RB15#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:41:07 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 010 GHz Auto Tune
R sa dem 910 010 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 30 kHz #VBW 91 kHz* #Sweep 1.00 s {1001 pts)

MSG
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.3 Test Bandwidth =5

5.3.2.2.3.1 Test Channel =LCH

5.3.2.2.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.850000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

MSG

SET T

IFGain:Low

08:41:29 &M Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

#VBW 150 kHz*

Avg Type: Pwr(RMS)

Mkr1 1.850 000 GHz

-20.419 dBm

Span 2.000 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

StopFreq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)018052013-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 309 of 814



SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.3.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:41:44 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
1, 200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.3.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:41:58 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.849 990 GHz Auto Tune
R sa dem 849 990 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.3.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:42:12 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)

MSG
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.3.2 Test Channel = HCH

5.3.2.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.910000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.910000 GHz
#Res BW 51 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:42:32 &M Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

e

#VBW 150 kHz*

Avyg Type: Pwr(RMS)
Avg|Hold: 81100

Mkr1 1.910 010 GHz

-40.984 dBm

Span 2.000 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

StopFreq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.3.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:42:47 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.3.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:43:01 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 030 GHz Auto Tune
R sa dem 910 030 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

s

Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.3.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:43:16 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)

MSG
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.4 Test Bandwidth =10

5.3.2.2.4.1 Test Channel =LCH

5.3.2.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.850000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.850000 GHz
#Res BW 100 kHz

MSG

SET T

IFGain:Low

08:44:06 &M Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

#VBW 300 kHz*

Avg Type: Pwr(RMS)

Mkr1 1.850 000 GHz

-24.663 dBm

Span 2.000 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

StopFreq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.4.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:44:20 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.4.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:44:34 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 dB

Mkr1 1.849 990 GHz Auto Tune
R sa dem 849 990 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

1
MWM CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz - Span 2.000 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.4.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:44:48 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)

MSG
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.4.2 Test Channel = HCH

5.3.2.2.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.910000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.910000 GHz
#Res BW 100 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:45:08 &M Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 300 kHz*

Avyg Type: Pwr(RMS)
Avg|Hold: 81100

Mkr1 1.910 010 GHz

-43.600 dBm

Span 2.000 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

StopFreq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.4.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:45:22 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

s

Center 1.910000 GHz Span 2.000 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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Report No: Huawei Proprietary and Confidential Page 322 of 814
SYBH(Z-RF)018052013-2001 Copyright © Huawei Technologies Co., Ltd.



SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.4.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:45:37 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

1
% CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz - Span 2.000 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.4.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:45:52 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

1
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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Report No: Huawei Proprietary and Confidential Page 324 of 814
SYBH(Z-RF)018052013-2001 Copyright © Huawei Technologies Co., Ltd.



s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.2.2.5 Test Bandwidth = 15

5.3.2.2.5.1 Test Channel =LCH

5.3.2.2.5.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.850000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.850000 GHz
#Res BW 150 kHz

MSG

SET T

IFGain:Low

08:46:13 &M Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

#VBW 470 kKHz*

Avg Type: Pwr(RMS)

Mkr1 1.849 990 GHz

-23.209 dBm

" Span 2.000 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

StopFreq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.5.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:46:28 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.849 930 GHz Auto Tune
R sa dem 849 930 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

I e e M

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.5.1.3 Test RB = RB38#19

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:46:42 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.849 910 GHz Auto Tune
R sa dem 849 910 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

]
M CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.5.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:46:57 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz - Span 2.000 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.2.2.5.2 Test Channel = HCH

5.3.2.2.5.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.910000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.910000 GHz
#Res BW 150 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:47:17 &M Jun 06, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 470 kHz*

Avyg Type: Pwr(RMS)
Avg|Hold: 81100

Mkr1 1.910 000 GHz

-43.339 dBm

Span 2.000 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

StopFreq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.5.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:47:30 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz - Span 2.000 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 330 of 814
SYBH(Z-RF)018052013-2001 Copyright © Huawei Technologies Co., Ltd.



SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.5.2.3 Test RB = RB38#19

Agilent Spectrum Analyzer - Swept SA
QO . 0 . |
Center Freq 1.910000000 GHz

IFGain:Low

Ref Offset 17.3 dB
Ref 30.00 dBm

— e ]

Center 1.910000 GHz

wsc | i Alignment Completed

ALIGN AUTO 08:47:44 AM Jun 05, 2013
Avg Type: Pwr(RMS)
—— Trig:Free Run Avg|Hold: 71100
#Atten: 36 dB

Mkr1 1.910 000 GHz
-30.521 dBm

=13 .00 ciim|

Span 2.000 MHz

#Res BW 150 kHz #VBW 470 kKHz* #Sweep 1.00 s (1001 pts)

Frequency

uto

1.910000000 GHz

1.909000000 GHz

1.911000000 GHz

Auto Tune

Center Freq

StartFreq

Stop Freq

CF Step
200.000 kHz
Man

Freq Offset
0Hz

Report No:
SYBH(Z-RF)018052013-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 331 of 814



SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.5.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:47:58 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 020 GHz Auto Tune
R sa dem 910020 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz §pan 2.000 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6 Test Bandwidth = 20

5.3.2.2.6.1 Test Channel =LCH

5.3.2.2.6.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SET T

ALIGN AUTO

08:48:44 &M Jun 05, 2013

Avg Type: Pwr(RMS)

Center Freq 1.850000000 GHz
Avg|Hold: 71100

PNO: Far —#— T1tig:Free Run

IFGain:Low #Atten: 36 dB

Ref Offset 17.3 dB
Ref 30.00 dBm

-

Center 1.850000 GHz
#Res BW 200 kHz

wsc | i Alignment Completed

#VBW 620 kHz*

Mkr1 1.849 970 GHz

-27.026 dBm

Span 2.000 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

StopFreq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:48:53 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.850 000 GHz Auto Tune
R sa dem 850 000 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq

1.851000000 GHz
w

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz . Span 2.000 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:49:14 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.849 960 GHz Auto Tune
R sa dem 849 960 GHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

13,00 dEim| Stop Freq
1.851000000 GHz

200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:49:27 AM Jun 06, 2013

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 dB

Mkr1 1.849 940 GHz Auto Tune
RS e 849 940 1z

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

3.00 dffim| Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.850000 GHz §pan 2.000 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.2.2.6.2 Test Channel = HCH

5.3.2.2.6.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 1.910000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Center 1.910000 GHz
#Res BW 200 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:40:47 &M Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 620 kHz*

Avyg Type: Pwr(RMS)
Avg|Hold: 81100

Mkr1 1.910 020 GHz

-43.878 dBm

Span 2.000 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

StopFreq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:50:01 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 010 GHz Auto Tune
R sa dem 910 010 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:50:16 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 030 GHz Auto Tune
R sa dem 910 030 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

L CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Ea

Center 1.910000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.2.2.6.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 08:50:30 AM Jun 06, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 81100

IFGain:Low #Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
R sa dem 910 000 GHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

13,00 dEim| Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 340 of 814
SYBH(Z-RF)018052013-2001 Copyright © Huawei Technologies Co., Ltd.
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HUAVWEl FCC ID:QISS10-201L

5.3.3 Test Band = BAND7

5.3.3.1 Test Mode = LTE/TM1

5.3.3.1.1 Test Bandwidth =5

5.3.3.1.1.1 Test Channel =LCH

5.3.3.1.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA
Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1 Pass

Center 2.500000 GHz
#Res BW 51 kHz

MSG

IFGain:Low

ALIGM AUTO

02:14:16 PM Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

e

#VBW 150 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 121100

Mkr1 2.500 000 GHz

-19.773 dBm

Span 11.00 MHz

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:14:35 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -28.132 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz*
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:14:53 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:15:12 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

-

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.1.1.2 Test Channel = HCH

5.3.3.1.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

T

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 51 kHz

MSG

IFGain:Low

PNO: Far —»— T1tig:Free Run Avg|Hold: 127100

ALIGN AUTO 02:15:36 PM Jun 05, 2012
Avyg Type: Pwr(RMS)

#itten: 36 dB

Mkr1 2.573 960 GHz
-27.032 dBm

e

Span 11.00 MHz

#VBW 150 kHz* #Sweep 1.00 s (1001 pts)

STATUS

Frequency

uto

2570000000 GHz

2.664500000 GHz

2.575500000 GHz

Auto Tune

Center Freq

StartFreq

StopFreq

CF Step
1.100000 MHz
Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:15:54 PM Jun 0, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -19.717 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

1 Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:16:13 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -28.699 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

-

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:16:31 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 17.3 dB -26.984 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

-

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.3.1.2 Test Bandwidth =10

5.3.3.1.2.1 Test Channel =LCH

5.3.3.1.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 100 kHz

MSG

SET e

IFGain:Low

02:18:56 PM Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

#VBW 300 kHz*

Avg Type: Pwr(RMS)

Mkr1 2.500 000 GHz

-23.300 dBm

Span 11.00 MHz

#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:19:15 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.499 990 GHz Auto Tune
oo 8d dem 499 990 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:19:33 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -30.183 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

e

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz*

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:19:52 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Ea

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)

MSG
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HUAVWEl FCC ID:QISS10-201L

5.3.3.1.2.2 Test Channel = HCH

5.3.3.1.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 100 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:20:15 PM Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 300 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 121100

Mkr1 2.570 000 GHz

-41.166 dBm

Span 11.00 MHz

#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2570000000 GHz

StartFreq
2.564500000 GHz

StopFreq
2.575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:20:33 PM Jun 0, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 17.3 dB -23.316 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz - Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:20:52 PM Jun 0, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 17.3 dB -28.923 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

-

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:21:10 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -28.682 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.1.3 Test Bandwidth = 15

5.3.3.1.3.1 Test Channel =LCH

5.3.3.1.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SET e

02:21:36 PM Jun 05, 2013

Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 150 kHz

MSG

IFGain:Low

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

-

#VBW 470 kKHz*

Avg Type: Pwr(RMS)

Mkr1 2.499 990 GHz

-21.746 dBm

Span 11.00 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:21:54 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

-

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:22:13 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -28.541 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz*
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:22:34 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 151100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.1.3.2 Test Channel = HCH

5.3.3.1.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 150 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:22:00 PM Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 470 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 141100

Mkr1 2.570 030 GHz

-42.261 dBm

Span 11.00 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2570000000 GHz

StartFreq
2.564500000 GHz

StopFreq
2.575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:23:22 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 151100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 17.3 dB -21.987 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:23:42 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 147100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -28.964 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

e

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:24:03 PM Jun 0, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 147100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 030 GHz Auto Tune

Ref Offset 17.3 dB -25.945 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz - Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.3.1.4 Test Bandwidth = 20

5.3.3.1.4.1 Test Channel =LCH

5.3.3.1.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 200 kHz

MSG

SET e

IFGain:Low

02:25:00 PM Jun 08, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

#VBW 620 kHz*

Avg Type: Pwr(RMS)

Mkr1 2.500 000 GHz

-25.065 dBm

Span 11.00 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:25:20 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Mkr1 2.499 980 GHz Auto Tune
oo 8d dem 499 980 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:25:33 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -29.516 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz . Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz*
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA
QO . 0 . |
Center Freq 2.500000000 GHz

IFGain:Low

ALIGN AUTO
Avg Type: Pwr(RMS)
Avg[Hold: 13/100

02:25:58 PM Jun 05, 2013

—— Trig:Free Run
#Atten: 36 dB

Mkr1 2.499 990 GHz

Ref Offset 17.3 dB -26.832 dBm

Ref 30.00 dBm
Trace 1Pass

Center 2.500000 GHz
#Res BW 200 kHz

wsc | i Alignment Completed

Span 11.00 MHz

#VBW 620 kHz* #Sweep 1.00 s (1001 pts)

Frequency

uto

2500000000 GHz

2.494500000 GHz

2505500000 GHz

Auto Tune

Center Freq

StartFreq

Stop Freq

CF Step
1.100000 MHz
Man

Freq Offset
0Hz
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HUAVWEl FCC ID:QISS10-201L

5.3.3.1.4.2 Test Channel = HCH

5.3.3.1.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 200 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:26:25 PM Jun 06, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 620 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 13/100

Mkr1 2.570 010 GHz

-42.739 dBm

Span 11.00 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2570000000 GHz

StartFreq
2.564500000 GHz

StopFreq
2.575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:26:45 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 17.3 dB -24.689 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz §pan 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:27:05 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 147100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 17.3 dB -30.020 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.1.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:27:24 PM Jun 0, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 040 GHz Auto Tune

Ref Offset 17.3 dB -28.654 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.3.2 Test Mode = LTE/TM2

5.3.3.2.1 Test Bandwidth =5

5.3.3.2.1.1 Test Channel =LCH

5.3.3.2.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA
50

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 51 kHz

MSG

Center Freq 2.500000000 GHz

IFGain:Low

02:27:51 PMJun 05, 2013

—— Trig:Free Run
#Atten: 36 dB

#VBW 150 kHz*

Avg Type: Pwr(RMS)

Mkr1 2.500 000 GHz

-19.948 dBm

Span 11.00 MHz

Center Freq
2.500000000 GHz

2.494500000 GHz

2505500000 GHz

1.100000 MHz

Frequency

Auto Tune

StartFreq

Stop Freq

CF Step

Man

Freq Offset
0Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:28:10 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -27.230 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz*

MSG
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:28:28 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:28:48 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Ea

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.2.1.2 Test Channel = HCH

5.3.3.2.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 51 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:20:13 PM Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

#VBW 150 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 13/100

Mkr1 2.573 950 GHz

-26.315 dBm

Span 11.00 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2570000000 GHz

StartFreq
2.564500000 GHz

StopFreq
2.575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:29:36 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 167100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -18.642 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

1 Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz - Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:29:55 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 17.3 dB -28.142 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:30:14 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 131100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -25.582 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.2.2 Test Bandwidth =10

5.3.3.2.2.1 Test Channel =LCH

5.3.3.2.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 100 kHz

MSG

SET e

IFGain:Low

02:31:41 PM Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

e

#VBW 300 kHz*

Avg Type: Pwr(RMS)

Mkr1 2.500 000 GHz

-23.215 dBm

Span 11.00 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:32:00 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.499 980 GHz Auto Tune
oo 8d dem 499 980 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz §pan 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:32:18 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -29.480 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

-

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz*
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:32:37 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz - Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.2.2.2 Test Channel = HCH

5.3.3.2.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 100 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:32:02 PM Jun 06, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

e

#VBW 300 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 121100

Mkr1 2.570 000 GHz

-41.167 dBm

Span 11.00 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2570000000 GHz

StartFreq
2.564500000 GHz

StopFreq
2.575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:33:20 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -22.343 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:33:33 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -28.028 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.570000 GHz §pan 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:33:57 PM Jun 0, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -27.559 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 KHz* #Sweep 1.00 s {1001 pts)
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s% RF Test Report of S10-201L

HUAVWEl FCC ID:QISS10-201L

5.3.3.2.3 Test Bandwidth = 15

5.3.3.2.3.1 Test Channel =LCH

5.3.3.2.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 150 kHz

MSG

SET e

IFGain:Low

02:34:23 PM Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

-

#VBW 470 kKHz*

Avg Type: Pwr(RMS)

Mkr1 2.499 990 GHz

-21.014 dBm

Span 11.00 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:34:42 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:35:00 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -27.469 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz*
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:35:18 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.2.3.2 Test Channel = HCH

5.3.3.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.570000000 GHz

Ref Offset 17.3 dB

Trace 1 Pass

Center 2.570000 GHz
#Res BW 150 kHz

MSG

IFGain:Low

T

ALIGM AUTO

02:35:43 PM Jun 05, 2012

PNO: Far —»— T1tig:Free Run

#itten: 36 dB

e

#VBW 470 kHz*

Avyg Type: Pwr(RMS)
Avg[Hold: 121100

Mkr1 2.570 000 GHz

-41.509 dBm

Span 11.00 MHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

Center Freq
2570000000 GHz

StartFreq
2.564500000 GHz

StopFreq
2.575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:36:01 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -21.214 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

-

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:36:18 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 17.3 dB -28.149 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:36:38 PM Jun 06, 2013

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 17.3 dB -25.027 dBm

Trace 1Pass

Center Freq
2.570000000 GHz

StartFreq
2.564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

s

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 KHz* #Sweep 1.00 s {1001 pts)
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HUAVWEl FCC ID:QISS10-201L

5.3.3.2.4 Test Bandwidth = 20

5.3.3.2.4.1 Test Channel =LCH

5.3.3.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.500000000 GHz

Ref Offset 17.3 dB
Ref 30.00 dBm

Trace 1Pass

Center 2.500000 GHz
#Res BW 200 kHz

MSG

SET e

IFGain:Low

02:38:27 PM Jun 05, 2013

PNO: Far —#— T1tig:Free Run
#Atten: 36 dB

-

#VBW 620 kHz*

Avg Type: Pwr(RMS)

Mkr1 2.499 990 GHz

-24.949 dBm

Span 11.00 MHz
#Sweep 1.00 s {1001 pts)

Frequency

Auto Tune

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0 Hz
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:38:45 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Mkr1 2.499 990 GHz Auto Tune
oo 8d dem 499 990 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

SR ————

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:39:04 PM Jun 0, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 127100

IFGain:Low #Atten: 36 dB

Auto Tune
Ref Offset 17.3 dB
Ref 30.00 dBm -28.767 dBm

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz*
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SVQ RF Test Report of S10-201L
H:AVWEI FCC ID:QISS10-201L

5.3.3.2.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

e e [ ] i ALIGN AUTO 02:39:25 PM Jun 06, 2013

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) 4 freaeney
—— Trig:Free Run Avg|Hold: 147100

IFGain:Low #Atten: 36 dB

Mkr1 2.500 000 GHz Auto Tune
oo 8d dem 500 000 GHz

Trace 1Pass

Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2.505500000 GHz

CF Step
1.100000 MHz

uto Man

Freq Offset
0Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 KHz* #Sweep 1.00 s {1001 pts)
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